PBF410A LAT MACHINE ASSEMBLY INSTRUCTIONS

18. aoaoroiwcrrgmxngmmmumﬁaz:@roiwcrrgn;rfo?»zomr>wm58%@_\iz. >§~w ,
QUICK LINK on the LAT PULL CABLE. Run the CABLE down, and around the LOW PULLEY on the MU OU< MZG.
SEAT SUPPORT TUBE. Attach one (1) 1/4 IN. QUICK LINK to the end of the CABLE. (SEE DETAIL B
FOR CABLE INSTALLATION)

LAT MACHINE
PBF410A

PRODUCT ASSEMBLY
INSTRUCTION SHEETS

TOOLS REQUIRED FOR ASSEMBLY
. 9/16 INCH SOCKET

. ADJUSTABLE WRENCH
. RUBBER MALLET or HAMMER

REVISION: A

If you experience any problem with the assembly of this product, please contact your dealer
or your PARABODY Customer Service Representative at:

1-800-328-9714



(‘SLVTd INNOW ATT10d HLIM TATIVEYVd 44 A'INOHS A¥NVO dI'IS ATAVD THL *ALON)
AATINd dOL U0 3]0q U131 udy) pue ‘FIGVD 243 JO Pud 43 01 “JNIT MDINO ‘NI #/1 U0 Yoeny e

(NOILVTIV.LSNI 40 ASVH Y04
X4TINd FIAOWIY “HLON) ‘QYNVD dI'TS ATAVD oY} 19pun pue ‘X HTINd JOL 10A0 FTIVD uny e

"dot 941 18 XFTTIO 2W 01 ‘AOVIIAVD LHOIAM 94! 9A0qe ‘X FTI0d 1940 pue ‘dn gigyd uny e

(NOILVTTVLSNI 19VD HOA 9 TIVLAd AAS) NI
SIDINO NI #/1 (1) 9U0 Yum ‘AOVINYVD LHOIAM o 0 (Tag VT AnT1d) TTIVD TI0d LV oW yoeny

(C1LSTd AHL AOM
THA dIFD THL ONLLVOD ATHONOYOH.L TOHODTV ONIFANY ‘AAAINOTA ST INVOIIAN1
V A1 :ALON) "dVEI MOY AAO'T Y Pue “Yvd LV'T oY} JO SpU2 34} J0A0 SATYO "NI 8 X 1 (1) Moy SPIS

(LY0INO0D
LSO FHL NOAX STAID LVHL SATOH A0 LAS FHL OL SAVd ¥ATTI0W AHL TTIINASSY
"LHOTIdN INOYA FH.L NI STTOH 40 SLIS OM.L FIV TITHL LVHL ALON ASVATd ALON)

"'SAVTIOD ADOTIAV.LS (7) 0M1 pue ‘SYTHSVM DLILSYId JOVIL ‘AT ¥/€ (2) omy
‘LAVHS Avd 4971709 (1) 2uo Suisn ‘L HOTYAA LNOYUA 941 03 ‘SAVA YATIOY ‘NI L X ¥ (7) oM o[quuossy

"SYTHSVM "NI 8/€ (7) om1 pue ‘SYFHSVMIDO0T ‘NI 8/€ (2) 0M1 ‘S1109 "NI +/€-T X 8/€ (2) omy
Suisn ‘LHOTYIN LNOYA 241 U0 ‘FIN.L LIOJdNS LVAS 2 01 ‘AVd LVAS oYt S[quosse X TANDAS

"LNN "NI 8/¢ (1) auo pue “qJIHSVMIDO0T ‘NI

8/¢ (1) ouo0 ‘L'TOE NI /€~ X 8/¢ (1) 2uo Suisn (DNIM VYA NO NMOHS SV) ‘SLVTA INNOW AT TINd
Y Ud3MIQ ‘QANVD dI'TS ATV (1) suo pue (ATTINd FHL 4O FAIS HOVA NO ANO) ‘SYADVdS
AFTINd "OT NI #/1 (2) oM ‘AFTINd ONIHSNE NI T X ‘A0 ¢/1-€ (1) ouo s[quissse X TASOOT

(ONIMVIA FAS) "LNN 8/€
(1) suo pue “YIHSVM JD0T 8/¢ (1) U0 ‘LTOH NI +/¢-¢ X 8/¢ (1) 2uo Swsn (IOVRNIVD LHOTAM THL

4A0€V) ‘SLVTd INNOW XATINd 9 usomiaq (AFTINd FHL J0 IdIS HOVA NO ANO) ‘SHADVAS
AGTINd "OT NI 8/€ (7) om3 pue ‘X5 TINd ONIHSNE ‘NI I X ‘A'0 /1-€ (1) 90 ojquiasse A TAANDAS

"LNIOd SIHL O.L FdVIAl SNOLLDANNOD TN VIA ASO0T TTV NALHOLL ‘ANLL SIHL LV

"SLON 'NI 8/€ (2) om) pue ‘SYTHSVMMOO0T NI 8/€ () 0M1 ‘SLTOH NI #/€-T X 8/€ () 0my
3usn ‘SLHOMIAN INOUA 24 Pue “YVAY oY) 01 ‘SLVTA INNOW AT TTNd (2) OM 0]quiasse A JASOOT

(ONIAAVEA FAS) "LON NI 8/¢ (1) 2u0 pue “YFHSYM DO

"NI 8/¢€ (1) 90 ‘SYHHSVYM "NI 8/€ (+7) 103 ‘1709 NI € X 8/¢ (1) suo Suisn ‘FgNL LAOddNS

LVES 241 U0 ‘SLVTA AT MOT U ueomidg (AFTINd dHL 0 AAIS HOVA NO INO) ‘SYADVAS
ADTINd "OT NI 8/¢ (7) 04 pue ‘XFT1Nd ONIHSNE 'NI 1 X ‘A0 7/1-€ (1) ouo s[quiasse X THUNIAS

"SLON NI 8/€ () om1 pue ‘SYFHSYM D01 NI 8/€ (2) 0M1 ‘SYTHS VM "NI 8/¢€ (¥) 1noy
'SLT0€ NI € X 8/¢ (7) om1 Suisn ‘NOILLDES ASV 241 01 “LHOTYIN LNOYA 92U} 9]quiasse ATASOOT

"LHOIYdN
LNOYA 3y uo ‘N L LYOddNS LVAS dY} JO pua ay3 03Ul v AN "OS "NI t/€-1 (1) 9uo 110su]

L1

91

Sl

V1

el

4!

11

01

SNOLLDMILSNI A THINASSY ANIHOVIN LV'T VOIvAdd

T T T 1 7T 1 1 1 T 1 [ 1
| | | | | o
r U1 _ Ul _ Ul _ wm _ U1 _ Ul _

AATIT HLONAT L1049

————HLONA'1 1108 ————]

.......

R Bu R e R
O\ = o e = = e e = —

— en O N o

ALO NOILAIHDSHU/ANWVN WH.LI
HIVMAMAVH
ATHINISSY ONINNIDIE THOATd SLUVd T1V INAOD ANV LH0S

LSTTSLIVd ATIINASSY ANITHOVIA LV1 VO1vAdd



PBF410A LAT MACHINE ASSEMBLY INSTRUCTIONS PBF410A LAT MACHINE ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

IMPORTANT: WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
. THE PARABODY LAT MACHINE MUST BE ASSEMBLED ON A FLAT, LEVEL SURFACE TO

ASSURE ITS PROPER FUNCTION. 1 BASE SECTION ....cccoooiiiiiiiiiiiiciieeeere e (PB2267-1)....ooieiiiieiceeee 1
2 REAR UPRIGHT oo (PB2269-1).......ccoeiiiiiieeeeen 1
| 3 WEIGHT CARRIAGE oo, (PB2272-1) .o, 1
4 FRONT UPRIGHT .o, (PB2275-1)....ooieeeeeeee 1
ool e o e e 5 PULLEY MOUNT FLAT oo, (PB2276-1)....cccimeeiicie e, 2
6 L AT B AR oo e e e PB2753-1).ceieeeeeee e, 1
H—H—/\—HHOEZ‘.—J 7 LOW ROW BAR oo, M—uqu Aa-uw ....................................... 1
KEEP ALL LOOSE FRAME 5 SEATPAD s L s QBB |
10. 4 X TIN.ROLLER PAD oo, (PB1946-1).....ccccevnvieniiiireenieeen, 2
CONNECTIONS 1. LAT PULL CABLE .(BLUE) .........ooooooroo. (PB2277-1)...oceor I
12. LOW PULLEY CABLE .(ORANGE) .............cco....... (PB2279-1)...cciiiiiiiiiiieeieeeeee 1
E GZ‘HHHL MZW,HHNGO .H,Hu—u HZ Hm—w 13. 3-1/2 0.D. X 1 IN. BUSHING PULLEY ...oevvvrrrreeerenn. (C1162-D)ucoeeecieeceenn 3

ASSEMBLY STEP SEQUENCES TO
ECURELY TIGHTEN

1. Insert one (1) 2 IN. SQ. END CAP into the front end of the BASE SECTION, and two (2) 1-1/2 X 2-1/2 IN.
END CAPS into the ends of the BASE LEGS.

-2, Apply two (2) 2-1/2 X 5-1/2 IN. NON SKID STRIPS to the FOOT BRACE TUBE, on the BASE SECTION,
as shown on drawing.

3. LOOSELY assemble the REAR UPRIGHT to the BASE SECTION, using two (2) 3/8 X 3 IN. BOLTS, four
(4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 NUTS.

NOTE: THE CONNECTOR PLATE ON THE REAR UPRIGHT IS OFFSET FOR THE PURPOSE OF A STOP
FOR THE CARRIAGE. THE LONGER END OF THE PLATE SHOULD BE FACING TOWARDS THE
FROMT OF THE MACHINE. SEE NOTE ON DRAWING.

4. Attach sixteen (16) PARAGLIDE STRIPS to the WEIGHT CARRIAGE, as shown in (DETAIL A) using the
following steps:

A. Thoroughly clean all inside surfaces where the PARAGLIDE STRIPS are to be attached.

B. Remove the paper backing from the PARAGLIDE STRIPS, and firmly apply them to all of the shown
surfaces (16 places)

5. Attach one (1) 3/4 IN. SQ. RUBBER BUMPER to the CARRIAGE STOP, on the WEIGHT CARRIAGE. }

6. Slide the WEIGHT CARRIAGE down over the REAR UPRIGHT.



lio V132wms - =
VOipdad (et T FOVINUYD S0 MIIA oL
56J1)3] " 2 ey (311HM) —_— AV W30
, el ANIHIYA 1Y N
TSP oSN OLLINYISN] ASSY

VLOS3INNIN AISWVH T30
-ouj ‘Apogesed F—oe

X u
SIONVETHOL #

[3=ni 3ovaa 1004 |

(ONT 2IHLO NO_LY3d3Y) W8
ST 91 WYHOVIG FNLLIOY F19VD
(2 X 8/4) SIS 3AINTvavd 7 '

bnm: I:dlplwa
dvO UN3 .2 SA4ED F3ENd NN

USYId ) 108 WEX 18/e \
\, MNITT MIIND
m . .—L |

A P8 ave
MO
FOVIAAVD

MO
CSId 2) v IHIIIM
dvJ aN3 DNINIVM \
nehZ X nehl . CSI1d 2) SAra9g
: USDTd #1 WIHSYM B m_w E_zm.w,mmm d1YLS OMS-NON 2hG X THh2 AN oINS % HIBINY
CSTd 2) ¢
@ 09 42 X8k
1] i
- 1NN .8k :
US4 k) polaka) @ IHEVM Srinsna T X2 e iy
AIHGYM .8/ -1Nd5.8% } </~ gpDT LIS, 8/c MR CA
. _ @ 57132 © [SivH %@7 ]
('STd h)AIHSYM > OHOYM .8/ ~
WoO11Linds «84 SHINGN dv? (3079)
CSTId bl WIN3S ON3 378VD 7INd 1V :
NN »B/E . o5 hle /v LFONYO)
S FIGYD TINd MOT -
% A\. / .
ERE S NG SHSYM Bss .
3AS m_I..r\ 2) o8t
A0LTINNOD ALVd 40 N3 ISIONOT ; SAVIT0D AWICTAVLS . AUTIDIVES AZTING
. 310N & .0 g 1od.e xs/e ,
1H0ddNS IYIH PvY
Qvd - Td LV YOOH
NN IJWNL 1V3S
N 0WvnNg dnNs 31891 yVa
WIHSYN. | TP e
1 ol
LHTMdN mqw,u_ JUSYIS | y I wyD
1Y LDANNGTD ONY uWYQ
MO MO LIINN0ISIQ
S CSDId 20 ANT Wyos
e [LHOdN INO¥4] ﬂu\hv\:f \«\ o1y
\l.\l\./ ———
Tg.uviaa
CSd k)
1708 we g X B NOdWNE /@
g Aﬁn O, i HITENA Tva HIHSYM IULSYd
i Qavd . ‘ICIDAIXT ANV OMNIOg
w3704 IHOADE SOVIRHL IHL HLIM IHOIL
)i ANY QIDVONT A4 Y LSO 10n
# Y ats] ﬂ:l_m Ml_ﬂg X3H AN S0DI00 3HL - (i NOILLOY D

~
T €) SAYTI0D WIOUILS

IOVIHEVD LHOIEM —

———

] e SsvaTa maly] T VA3 338

2uvaa.ddv]on oo | NOULJROS30 [aav ] //l\«\
SNOISIATY

N

ABRDVET

A=T00G

U'SO7d2) AT 1iNd
ONIHSDE 1 X wehE

_ 1V14 LNNOW E.j:u_

, \ V'S4 h)
~d T WIHSVM
¥2011NdS8A

? 0 CSIdh I LN 84

AIDVES AT T

B NOU¥ D530 [ onwswa




